

## PREFACE

The 19<sup>th</sup> National Medicines Committee (NMC) meeting was held on 12-13 May, 2016 for revision of National Essential Medicines List (NEML). There have been 27 new additions, 14 deletions, 11 extensions and 3 changes in the specifications. The 2016 edition has been brought out incorporating all the afore mentioned changes and segregating the medicines into their respective categories.

In this edition, medicines used in ICU, haemodialysis and chemotherapy unit has also been added under NEML. The medicines under disinfectants and antiseptics, intrauterine devices and barrier methods under contraceptives has been deleted and moved to medical supplies and equipment list. A section on traditional essential medicines list is also included at the end of the NEML.

There are now a total of 429 medicines in the National Essential Medicines List 2016.

Essential Medicines and Technology Division  
Department of Medical Services

## Acknowledgement

Essential Medicine and Technology Division (EMTD) is grateful to health professionals who have submitted the proposals for making amendments in the NEML through form I (proposal for changes to the NEML) and the following review team, who were involved in preparing and submitting the review report of each proposals to National Medicines Committee (NMC) for their final resolution:

1. Thupten Tshering, Clinical Pharmacist, JDW National Referral Hospital, Thimphu
2. Thinley, Pharmacist, JDWN National Referral Hospital, Thimphu
3. Tshering Duba, Pharmacist, District Hospital, Tashigang
4. Yangchen Dema, Pharmacist, Regional Referral Hospital, Mongar
5. Priya Jana Sharma, Regional Referral Hospital, Gelephu
6. Yeshay Lhamu, Pharmacy Technician, District Hospital, Samtse
7. Karma Sonam, Pharmacy Technician, Hospital, Gedu

Special thanks are also due to the following members of National Medicine Committee (NMC):

- |   |  |
|---|--|
| <ol style="list-style-type: none"> <li>1. (Col) Dr. D.B. Subba, Medical Specialist, JDWNRH<br/><b>(Chairperson)</b></li> <li>2. Dr. G.P Dhakal, Medical Specialist, JDWNRH <b>(Vice Chairperson)</b></li> <li>3. Dr. Tika Ram Adhikari, ENT Specialist, JDWNRH</li> <li>4. Dr. Bhim Bdr. Rai, Ophthalmologist, JDWNRH</li> <li>5. Dr. Ugyen Tshomo, Gynecologist, JDWNRH</li> <li>6. Dr. Sona Pradhan, Emergency Physician, JDWNRH</li> <li>7. Dr. Tashi Tenzin, Neuro Surgeon, JDWNRH</li> <li>8. Dr. Mimi L. Mynak, Pediatrician, JDWNRH</li> <li>9. Dr. Jampel Tshering, Anesthesiologist, JDWNRH</li> <li>10. Dr. Sonam Dorji, Ortho Surgeon, JDWNRH</li> </ol> | <ol style="list-style-type: none"> <li>11. Dr. K. P. Sharma, Pathologist, JDWNRH</li> <li>12. Dr. Damber K. Nirola, Psychiatrist, JDWNRH</li> <li>13. Dr. Nidup, Radiologist, JDWNRH</li> <li>14. Ugyen Dorji, Pharmacist, JDWNRH</li> <li>15. Jangchhup Peljor, Pharmacist, MSPD</li> <li>16. Tshewang Dorji, HA, Kuzhuchen BHU</li> </ol> <p><b>Member Secretariat</b></p> <ol style="list-style-type: none"> <li>1. Dechen Choiphel, CPO, EMTD</li> <li>2. Ugyen Tashi, Pharmacist, EMTD</li> <li>3. Ugyen Zangmo, Dy. CPO, EMTD</li> </ol> |
|---|--|

### CONCEPT OF ESSENTIAL MEDICINES

Essential medicines, as defined by the World Health Organization (WHO) are *"those medicines that satisfy the health care needs of the majority of the population; they should therefore be available at all times in adequate amounts and in appropriate dosage forms, at a price the community can afford"*. The **National Essential Medicines List (NEML)** has been compiled and developed by a committee of doctors, pharmacists and other relevant health professionals, called the **National Medicines Committee (NMC)** which meets at least once every two years to review the list and to discuss other technical matters related to the pharmaceuticals. The selection of essential medicines is based on the following criteria as per the National Medicine Policy:

- Therapeutic need;
- Relevance to national morbidity patterns;
- Efficacy and safety;
- Cost effectiveness;
- Ease and safety in dispensing and administration;
- Usefulness in more than one condition;
- Likelihood of patient compliance;
- Training and experience of the prescribers; and
- The treatment facilities available in the country.

These criterions mean that a well-established medicine will be chosen rather than a newly developed one (on grounds of proven efficacy and safety); oral medication will be preferred to injections (which are more dangerous to administer); tablets will be preferred to liquid preparations; and medicines with low margins of safety will be restricted to specialist prescribers only.

### Summary of NEML (Allopathic)

VEN	NRH	RRH	DH	BHU
V	144	138	76	33
E	250	209	122	62
N	35	33	27	13
<b>Total</b>	<b>429</b>	<b>380</b>	<b>225</b>	<b>108</b>

### Summary of NEML (Traditional)

VEN	NTMH	RRH	DH	BHU I	BHU II
V	57	45	45	34	34
E	47	45	43	16	15
N	10	10	10	4	3
<b>Total</b>	<b>114</b>	<b>100</b>	<b>98</b>	<b>54</b>	<b>52</b>

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
<b>1. ANAESTHETICS</b>							
<b>1.1. General Anaesthetics &amp; Oxygen</b>							
	Halothane inhalation (250mL)	V	X	X			<i>Supplied to DH where there is an OT</i>
	Isoflurane inhalation (250mL)	V	X	X			
	Ketamine 50mg/mL inj (10mL)	V	X	X	X		
	Nitrous oxide inhalation	V	X	X			<i>Supplied to DH where there is an OT</i>
	Oxygen inhalation	V	X	X	X	X	<i>Type B oxygen cylinder to be supplied to BHU</i>
	Propofol 10mg/mL inj (10mL)	V	X	X			<i>Supplied to DH where there is an OT</i>
	Thiopental sodium 1g/vial inj	V	X	X			
<b>1.2. Local Anaesthetics</b>							
	Bupivacaine 0.5% (heavy) inj (4mL)	E	X	X			<i>Supplied to DH where there is OT</i>
	Bupivacaine 0.5% (plain) inj (20 mL)	E	X	X			<i>Supplied to DH where there is an OT</i>
	Ethyl chloride spray with devices (100mL)	E	X	X	X		<i>For Dental use only</i>
	Lignocaine 2% + Adrenaline 1 in 100,000, inj (30mL)	E	X	X	X	X	
	Lignocaine 2% + Adrenaline 1 in 200,000 inj (30mL)	V	X	X			<i>Supplied to DH where there is an OT</i>
	Lignocaine 2% + Adrenaline 1:80000 Dental cartridge inj (1.8mL)	E	X	X	X		

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Lignocaine 2% inj (plain) - with preservative (30mL)	V	X	X	X	X	
	Lignocaine 2% gel (30g)	N	X	X	X		
	Lignocaine 2% inj - preservative free (50mL)	V	X	X			
	Lignocaine 4% solution (30mL)	E	X	X	X		
	Lignocaine 5% (heavy) inj (2mL)	E	X	X			Supplied to DH where there is an OT
	Lignocaine 10% spray (80mL)	E	X				
<b>2. ANALGESICS, ANTIPYRETICS &amp; NON-STEROIDAL ANTI-INFLAMMATORY MEDICINES</b>							
<b>2.1. Opioid Analgesics</b>							
	Codeine phosphate 15mg tab	E	X	X	X		
	Fentanyl citrate 50mcg/mL inj (2mL)	V	X	X			Supplied to DH where there is an OT
	Fentanyl citrate 50mcg/hr patch (72 hr)	E	X	X			
	Morphine 10mg tab	E	X	X	X		
	Morphine 15mg/mL inj (1mL)	E	X	X	X		
	Pethidine 50mg/mL inj (1mL)	V	X	X	X		
	Tramadol 50mg/mL inj	E	X	X	X		
<b>2.2. Non-opioids &amp; Non-Steroidal Anti-inflammatory Medicines</b>							
	Aspirin 325mg (soluble) tab	E	X	X	X		
	Diclofenac Sodium 25mg/mL inj (3mL)	E	X	X	X	X	
	Ibuprofen 400mg tab	E	X	X	X	X	

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Indomethacin 25mg cap	E	X	X			
	Mefenamic acid 250mg tab	E	X	X			<i>Supplied to DH where there is a Gynaecologist</i>
	Paracetamol 150mg/mL inj (2mL)	E	X	X			<i>To be used in paediatric and emergency units only</i>
	Paracetamol 500mg tab	E	X	X	X	X	
	Paracetamol 125mg/5mL syrup (60mL)	E	X	X	X	X	
	Paracetamol 250mg suppository	N	X	X			
<b>2.3. Medicines used for Neuropathic pain</b>							
	Gabapentin 300mg tab/cap	E	X				
<b>2.4. Disease Modifying Anti-Rheumatoid Medicines</b>							
	Chloroquine 150mg tab	E	X	X	X	X	
	Hydroxychloroquine 200mg tab	E	X	X			
	Methotrexate 2.5mg tab	E	X	X	X		
<b>2.5. Anti-gout Medicines</b>							
	Allopurinol 100mg tab	E	X	X	X		
<b>3. ANTI-ALLERGICS &amp; MEDICINES USED IN ANAPHYLAXIS</b>							
	Adrenaline 1mg/mL inj (1mL)	V	X	X	X	X	
	Cetirizine 10mg tab	E	X	X	X	X	

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Dexamethasone 4mg/mL inj (2mL)	V	X	X	X	X	
	Hydrocortisone sodium succinate 100mg/mL inj	V	X	X	X		
	Prednisolone 20mg tab	E	X	X	X		
	Prednisolone 5mg tab	V	X	X	X		
	Promethazine hydrochloride 10mg tab	E	X	X	X	X	
	Promethazine hydrochloride 25mg/mL inj (2mL)	E	X	X	X	X	
<b>4. ANTI-DOTES &amp; SUBSTANCES USED IN POISONING</b>							
<b>4.1. General</b>							
	Charcoal activated powder 450g	E	X	X	X	X	
<b>4.2. Specific</b>							
	Acetylcysteine 200mg/mL inj	V	X	X	X		
	Anti-snake venom serum (viper, cobra, krait) dry powder for inj (10g)	V	X	X	X	X	3 vials each to be supplied to BHUs which are in snake prevalent areas
	Atropine sulphate 1mg/mL inj (1mL)	V	X	X	X	X	
	Naloxone 0.4mg/mL inj (1mL)	V	X	X			Supplied to DH where there is an OT
	Pralidoxime 1g inj	V	X	X	X		
	Protamine sulphate 10mg/mL inj (5mL)	V	X	X			
<b>5. MEDICINES USED IN NEUROLOGICAL DISORDERS</b>							
<b>5.1. Antiepileptic Medicines</b>							
<b>5.1.1. Medicines used for generalized epilepsy</b>							



Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Carbamazepine 200mg tab	E	X	X	X		
	Clobazam 5mg tab	E	X	X			
	Clonazepam 0.5mg tab	E	X				
	Diazepam 5mg/mL inj (2mL)	V	X	X	X	X	
	Lamotrigine 50mg tab	E	X	X			
	Levetiracetam 500mg tab	E	X				
	Phenobarbitone 200mg/mL inj (1mL)	V	X	X	X		
	Phenobarbitone 30mg tab	E	X	X	X	X	
	Phenytoin 100mg tab	E	X	X	X	X	
	Phenytoin 50mg/mL inj (2mL)	V	X	X	X		
	Sodium valproate 200mg tab	E	X	X			
<b>5.2. Medicines used in Psychotic Disorders</b>							
	Chlorpromazine 100mg tab	E	X	X	X		
	Chlorpromazine 25mg/mL inj (2mL)	E	X	X	X		
	Fluphenazine decanoate 25mg/1mL inj	E	X	X			
	Haloperidol 5mg/mL inj (1mL)	V	X	X	X		
	Olanzapine 10mg tab	E	X				
	Quetiapine 50mg tab	E	X				
	Risperidone 2mg tab	E	X	X	X		
<b>5.3. Medicines used in Mood Disorders</b>							

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Amitriptyline 25mg tab	E	X	X	X		
	Fluoxetine 20mg tab	E	X	X	X		
	Venlafaxine 75mg Extended Release tab	E	X	X			<i>Supplied to DH where there is a psychiatrist</i>
<b>5.4. Anxiolytics</b>							
	Clobazam 5mg tab	E	X	X			
	Clonazepam 0.5mg tab	E	X				
	Diazepam 5mg tab	E	X	X	X	X	<i>Supplied in limited quantities to the BHUs for use in detoxification only</i>
	Diazepam 5mg/mL inj (2mL)	V	X	X	X	X	
	Lorazepam 1mg tab	E	X				
	Midazolam 1mg/mL inj (10mL)	V	X	X			<i>Supplied to DH where there is an OT</i>
<b>5.5. Anti-Parkinson Medicines</b>							
<b>5.5.1. Dopamine receptor agonist</b>							
	Levodopa 250mg + Carbidopa 25mg tab	E	X	X	X		
<b>5.5.2. Muscarinic receptor antagonist</b>							
	Trihexyphenidyl 2mg tab.	E	X	X	X		
<b>5.6. Antimigraine Medicines</b>							
<b>5.6.1. Treatment of acute attack</b>							
	Ergotamine tartrate 1mg + Caffeine 100mg tab	E	X	X	X		

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
<b>5.6.2. Prophylaxis</b>							
	Amitriptylline 25mg tab	E	X	X	X		
	Propranolol 40mg tab	E	X	X			
<b>6. ANTI-INFECTIVE MEDICINES</b>							
<b>6.1. Anthelmintics</b>							
	Albendazole 400mg tab	E	X	X	X	X	
	Niclosamide 500mg tab	E	X	X	X	X	<i>To be used in tapeworm infestation</i>
<b>6.2. Antibacterials</b>							
<b>6.2.1. Aminoglycosides</b>							
	Amikacin 250mg/mL inj (2mL)	E	X	X			
	Gentamicin 40mg/mL inj (2mL)	E	X	X	X	X	
	Kanamycin 500mg inj	V	X				<i>For MDR TB cases only</i>
	Streptomycin 1g inj	E	X	X			
<b>6.2.2. Cephalosporins</b>							
	Cefixime 200mg tab	E	X	X			
	Cefotaxime 1g inj	E	X	X			
	Ceftriaxone 1g inj	E	X	X			
	Ceftriaxone 250mg inj	E	X	X	X	X	<i>For syndromic management of STIs only</i>
	Cephalexin 250mg tab/cap	E	X	X			
	Cephazolin 500mg inj	E	X	X			

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
<b>6.2.3. Fluoroquinolones</b>							
	Ciprofloxacin 500mg tab	V	X	X	X		
	Ciprofloxacin 2mg/mL inj (100mL)	E	X	X	X		
	Norfloxacin 400mg tab	E	X	X			
<b>6.2.4. Penicillins</b>							
	Amoxicillin 250mg tab/cap	E	X	X	X	X	
	Amoxicillin 125mg/5mL syrup (60mL)	E	X	X	X	X	
	Ampicillin 500mg/vial inj	E	X	X	X	X	
	Benzathine benzylpenicillin 24 lakh units inj	E	X	X	X	X	
	Benzylpenicillin 3g (50 lakh units) inj	E	X	X	X	X	
	Cloxacillin 250mg cap	E	X	X	X		
	Cloxacillin 250mg inj	E	X	X			
	Penicillin V 250mg tab	E	X	X	X	X	
	Procaine benzylpenicillin 3g inj (10mL)	V	X	X	X	X	
<b>6.2.5. Other Antibacterials</b>							
	Cotrimoxazole (Sulphamethoxazole 200mg + Trimethoprim 40mg) per 5mL syrup (60mL)	E	X	X	X	X	
	Cotrimoxazole (Sulphamethoxazole 400mg+Trimethoprim 80mg) tab	E	X	X	X	X	
	Chloramphenicol 250mg cap	E	X				
	Chloramphenicol 1g inj	E	X	X	X		

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Doxycycline 100mg tab/cap	E	X	X	X	X	
	Erythromycin stearate 250mg tab	E	X	X	X		
	Clarithromycin 250mg tab	E	X				To be used for eradication of <i>H. Pylori</i> only
	Nitrofurantoin 100mg tab	E	X	X	X		
	Vancomycin 500mg inj	E	X				
<b>6.2.6. Antileprosy/Antituberculosis Medicines</b>							
	2FDC (Rifampicin 150mg + Isoniazid 75mg) tab	V	X	X	X		
	2FDC (Isoniazid 60mg + Rifampicin 60mg) tab	V	X	X	X		
	2FDC Paed. (Isoniazid 50mg + Rifampicin 75mg) tab	V	X	X	X		
	3FDC (Rifampicin 150mg + Isoniazid 75mg + Ethambutol 275) tab	V	X	X	X		
	3FDC Paed. ( Rifampicin 75mg+Isoniazid 50 + Pyrazinamide 150) tab	V	X	X	X		
	4FDC (Rifampicin 150mg + Isoniazid 75mg + Pyrazinamide 400mg + Ethambutol 275mg) tab	V	X	X	X		
	Clofazimine 100mg cap	V	X	X	X		
	Clofazimine 50mg cap	V	X	X	X		
	Cycloserine 250mg tab	V	X				<i>For MDR TB cases only</i>
	Dapsone 50mg tab	E	X	X	X	X	

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Ethambutol 100mg tab	E	X	X			
	Ethambutol 400mg tab	E	X	X			
	Ethionamide 250mg tab	V	X				
	Isoniazid 100mg tab	E	X	X			
	Isoniazid 300mg tab	E	X	X			
	Levofloxacin 250mg	V	X	X	X		
	Para-aminosalicylate sodium granules 60% w/w - 4g (delayed release)	V	X	X	X		
	Pyrazinamide 500mg tab	V	X	X			
	Rifampicin 150mg tab	V	X	X			
	Rifampicin 300mg tab	V	X	X			
<b>6.3. Antifungals</b>							
	Clotrimazole 1% oint (15g)	E	X	X	X	X	
	Clotrimazole 100mg pessary	E	X	X	X	X	
	Griseofulvin 250mg tab	V	X	X	X		
	Fluconazole 150mg tab	E	X				
	Amphotericin B 50mg/mL inj	E	X				
	Nystatin 500,000 units tab	N	X	X	X		
<b>6.4. Antiprotozoals</b>							
	Metronidazole 400mg tab	E	X	X	X	X	
	Metronidazole 5mg/mL inj (100mL)	E	X	X	X		

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
<b>6.5. Antimalarials</b>							
	Artemether 20mg + Lumefantrine 120mg (Coartem®)	E	X	X	X	X	
	Artemether 80mg/mL inj (1mL)	V	X	X	X	X	
	Chloroquine 150mg tab	E	X	X	X	X	
	Primaquine 7.5mg tab	E	X	X	X	X	
	Quinine 300mg/ mL inj (2mL)	V	X	X	X		
	Quinine 200mg tab	V	X	X	X		
<b>6.6. Antiretrovirals</b>							
<b>6.6.1. Nucleoside Reverse Transcriptase Inhibitors (NRTIs)</b>							
	2FDC (Tenofovir 300mg + Lamivudine 300mg) tab	V	X	X			
	3FDC (Tenofovir 300mg + Lamivudine 300mg+ Efavirenz 600mg) tab	V	X	X			
	Lamivudine 150mg tab	V	X	X			
	Lamivudine 50mg/5mL syrup (240mL)	V	X	X			
	Tenofovir 300mg tab	E	X	X			<i>For use in Hepatitis B infections</i>
	Zidovudine 300mg tab	V	X	X			
	Zidovudine 50mg/5mL syrup (240mL)	V	X	X			
<b>6.6.2. Non - Nucleoside Reverse Transcriptase Inhibitors (NNRTIs)</b>							
	Efavirenz 600mg tab	V	X	X			

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Nevirapine 200mg tab	V	X	X			
	Nevirapine 50mg/5mL syrup (250mL)	V	X	X			
<b>6.6.3. Protease Inhibitors</b>							
	Lopinavir with ritonavir 200/50mg tab	V	X	X			
<b>6.7. Antivirals</b>							
	Acyclovir 400mg tab	E	X	X	X		
<b>7. ANTINEOPLASTIC AGENTS &amp; IMMUNOSUPPRESSIVE MEDICINES</b>							
<b>7.1. Cytotoxic Medicines</b>							
<b>7.1.1. Alkylating medicines</b>							
	Cyclophosphamide 200mg inj	E	X				
	Cyclophosphamide 50mg tab	E	X	X			
<b>7.1.2. Antimetabolites</b>							
	Fluorouracil 500mg/10mL inj	E	X				
	Methotrexate 2.5mg tab	E	X	X			
<b>7.1.3. Cytotoxic antibiotics</b>							
	Doxorubicin 10mg inj	E	X				
<b>7.1.4. Vinca alkaloids</b>							
	Vincristine 1mg/mL inj (1mL)	E	X				
<b>7.2. Immunosuppressive Medicines</b>							
	Cyclosporin 100mg cap (Neoral ®)	E	X				
	Cyclosporin 25mg cap (Neoral ®)	E	X				



Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Cyclosporin 50mg cap ( <i>Neoral</i> ®)	E	X				
	Mycophenolate mofetil 250mg cap ( <i>Cellcept</i> ®)	E	X				
	Mycophenolate mofetil 500mg cap ( <i>Cellcept</i> ®)	E	X				
	Tacrolimus 1mg tab ( <i>Pangraf</i> ®)	E	X				<i>For renal allograft recipient patients only</i>
<b>8. MEDICINES AFFECTING THE BLOOD</b>							
<b>8.1. Haematinics</b>							
	Ferrous sulphate 60mg + Folic acid 0.40mg tab	E	X	X	X	X	
	Folic acid 5mg tab	E	X	X	X	X	
	Iron Dextran 50mg elemental iron/mL inj (2mL)	E	X	X	X		
	Iron syrup (Elemental Fe 30mg + Folic acid 500µg) per 5mL (150mL)	E	X				
	Vitamin B12 ( <i>mecobalamin</i> ) 1mg/mL inj	N	X	X	X		
<b>8.2. Medicines affecting Coagulation</b>							
	Enoxaparin 10mg/0.1mL inj (0.6mL)	V	X	X			
	Phytomenadione (vit. K) 10mg/mL inj (1mL)	V	X	X	X	X	
	Tranexamic acid 250mg tab	E	X				<i>Supplied to all centres where there is a Neuro surgeon/Gynaecologist</i>
	Tranexamic acid 50mg/mL inj (5mL)	E	X	X			
	Warfarin 1mg tab	V	X	X			
	Warfarin 3mg tab	E	X	X			
	Warfarin 5mg tab	E	X	X			
<b>9. BLOOD PRODUCTS AND BLOOD SUBSTITUTES</b>							

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Hydroxyethyl starch 3% (500mL)	E	X	X			Supplied to DH where there is an OT
<b>10. CARDIOVASCULAR MEDICINES</b>							
<b>10.1. Antianginal Medicines</b>							
	Amlodipine 5mg tab	E	X	X	X		
	Atenolol 50mg tab	E	X	X	X	X	
	Isosorbide dinitrate 10mg tab	E	X	X	X		
	Isosorbide dinitrate 5mg sublingual tab	V	X	X	X		
	Metoprolol succinate 25mg tab	E	X	X			
	Nitroglycerin 5mg/mL inj (5mL)	V	X	X	X		
	Propranolol 40mg tab	E	X	X			
<b>10.2. Antiarrhythmic Agents</b>							
	Adenosine 6mg/ml inj (2ml)	V	X	X	X		
	Amiodarone 200 mg tab	E	X	X			
	Diltazem 5mg/ml inj (10ml)	V	X				
	Propranolol 40mg tab	E	X	X			
	Verapamil 40mg tab	E	X	X			
<b>10.3. Antihypertensive Agents</b>							
<b>10.3.1. ACE inhibitors</b>							
	Enalapril 5mg tab	E	X	X	X		
<b>10.3.2. Angiotensin II antagonist</b>							
	Losartan 25mg tab	E	X	X	X		

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
<b>10.3.3. Beta blockers</b>							
	Atenolol 50mg tab	E	X	X	X	X	
	Carvedilol 3.125mg tab	E	X	X			
	Propranolol 40mg tab	E	X	X			
	Metoprolol succinate 25mg tab	E	X	X			
<b>10.3.4. Calcium channel blocker</b>							
	Amlodipine 5mg tab	E	X	X	X		
	Nifedipine 20mg SR tab	E	X	X	X		
	Verapamil 40mg tab	E	X	X			
<b>10.3.5. Diuretics</b>							
<b>10.3.5.1. Loop diuretics</b>							
	Furosemide 10mg/mL inj (2mL)	E	X	X	X		
	Furosemide 40mg tab	E	X	X	X		
<b>10.3.5.2. Osmotic diuretics</b>							
	Mannitol 20% inj (350mL)	V	X	X	X		
<b>10.3.5.3. Potassium sparing diuretics</b>							
	Spironolactone 25mg tab	E	X	X	X		
<b>10.3.5.4. Thiazide diuretics</b>							
	Hydrochlorothiazide 25mg tab	V	X	X	X	X	
<b>10.3.6. Other antihypertensive agents</b>							

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Clonidine 150mcg/ml (1ml)	E	X	X			
	Hydralazine 20mg/mL inj	V	X	X	X	X	
	Hydralazine 25mg tab	E	X	X	X		
	Magnesium sulphate 50% inj (2mL)	V	X	X	X		
	Methyldopa 250mg tab	E	X	X	X	X	
<b>10.3.7. Medicines used in heart failure</b>							
	Carvedilol 3.125mg tab	E	X	X			
	Digoxin 250µg tab	V	X	X	X	X	
	Digoxin 250µg/mL inj (2mL)	E	X	X			
	Dopamine 200mg/5mL inj	V	X	X	X		
	Enalapril 5mg tab	E	X	X	X		
	Metoprolol succinate 25mg tab	E	X	X			
<b>10.4. Anti-platelets</b>							
	Aspirin 75mg enteric coated tab	E	X	X	X	X	
	Clopidogrel 75mg tab	E	X	X			
<b>10.5. Anti-hyperlipidaemics</b>							
	Atorvastatin 10mg tab	E	X	X	X		
	Fenofibrate 200mg tab	E	X	X			
<b>10.6. Peripheral Vasodilator</b>							
	Pentoxifyllin 400mg tab	E	X				
<b>10.7. Inotropic Agents</b>							

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Adrenaline 1mg/mL inj (1mL)	V	X	X	X	X	
	Digoxin 250µg tab	V	X	X	X	X	
	Digoxin 250µg/mL inj (2mL)	E	X	X			
	Ephedrine 5mg/mL inj (30mL)	V	X	X			Supplied DH where there is an OT
	Isoprenaline 2mg/mL inj (1mL)	V	X				
	Phenylephrine 10mg/ml inj	N	X	X			
<b>11. DERMATOLOGICAL MEDICINES</b>							
<b>11.1. Topical Antifungals</b>							
	Clotrimazole 1% ointment (15g)	E	X	X	X	X	
<b>11.2. Topical Anti-infectives</b>							
	Nitrofurazone 0.2% cream 500g	E	X	X	X	X	
	Silver sulphadiazine 1% cream 25g	E	X	X	X	X	
<b>11.3. Topical Antiviral</b>							
	Acyclovir 3% eye ointment 5g	E	X	X			
<b>11.4. Anti-inflammatory and Antipruritics</b>							
	Betamethasone valerate 0.1 % skin cream 15g	N	X				Supplied to RRH/DH where there is a Dermatologist
	Clobetasol propionate 0.05% w/w cream 15g	E	X				
	Hydrocortisone 1% cream 15g	E	X	X	X	X	
	Triamcinolone acetonide 0.1% cream 15g	E	X	X	X		
	Triamcinolone acetonide 40mg/mL inj (1mL)	E	X				

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
<b>11.5. Scabicides and Pediculocides</b>							
	Gamma-benzene hexachloride 1% (100mL)	N	X	X	X	X	
<b>11.6. Medicines for Vitiligo and Psoriasis</b>							
	Methoxsalen 0.75% w/v topical solution (25mL)	N	X				
<b>12. DIAGNOSTIC AGENTS</b>							
<b>12.1. Ophthalmic Diagnostics</b>							
	Fluorescein 4% strips (100 strips/pkt)	N	X	X	X		
<b>12.2. Radiocontrast Media</b>							
	Barium sulphate 95% w/v oral suspension	N	X	X	X		
	Gadodiamide 0.5 mmol/ml inj (10mL)	E	X				
	Iodixanol 320mg inj (100mL)	E	X				
	Iohexol 300mg inj (50mL)	E	X				
	Iohexol 300mg inj (10mL)	E	X	X			
	Iohexol 350mg inj (100mL)	E	X				
	Sodium amidotriazoate+ meglumin amidotriazoate 10:60 solution (150mL)	E	X				
<b>13. GENITOURINARY MEDICINES</b>							
<b>13.1. Selective Alpha Blockers</b>							
	Tamsulosin 0.4mg tab	E	X	X			
<b>13.2. Anticholinergics</b>							

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Oxybutynin 2.5mg tab	E	X				
<b>13.3. Urine Alkalinising agents</b>							
	Sodium citrate powder (0.3 molar)	N	X	X	X		
<b>13.4. 5<math>\alpha</math>-Reductase Inhibitors</b>							
	Finasteride 5mg tab	E	X	X			
<b>14. GASTROINTESTINAL MEDICINES</b>							
<b>14.1. Antacids</b>							
	Aluminium hydroxide 250mg + Magnesium hydroxide 400mg tab	E	X	X	X	X	
<b>14.2. Antidiarrhoeal</b>							
	Oral Rehydration Salt for 1L ( <i>WHO formula</i> )	V	X	X	X	X	
<b>14.3. Antiemetics</b>							
	Metoclopramide 10mg tab	E	X	X	X	X	
	Metoclopramide 5mg/mL inj (2mL)	V	X	X	X	X	
	Ondansetron 2mg/mL inj (4mL)	E	X	X			
	Ondansetron 4mg tab	E	X	X			
	Promethazine hydrochloride 10mg tab	E	X	X	X	X	
	Promethazine hydrochloride 25mg/mL inj (2mL)	E	X	X	X	X	
<b>14.4. Antihaemorrhoidal</b>							
	Antihaemorrhoidal ointment with applicator (with steroid)	N	X	X	X	X	

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
<b>14.5. Antispasmodic</b>							
	Atropine sulphate 1mg/mL inj (1mL)	V	X	X	X	X	
	Dicyclomine 10mg (Dicycloverine) tab	E	X	X	X	X	
	Dicyclomine 10mg/mL (Dicycloverine) inj (2mL)	E	X	X	X		
<b>14.6. H2 Receptor Antagonists</b>							
	Ranitidine 150mg tab	E	X	X	X	X	
	Ranitidine 25mg/mL inj (2mL)	E	X	X	X		
<b>14.7. Laxatives</b>							
	Glycerine suppository 4g	N	X	X	X		
	Lactulose Solution (100mL)	E	X	X	X		
	Senna 15mg tab	E	X	X	X	X	
<b>14.8. Proton Pump Inhibitors</b>							
	Omeprazole 20mg cap	E	X	X	X		
<b>15. HORMONES, ENDOCRINE MEDICINES &amp; CONTRACEPTIVES</b>							
<b>15.1. Corticosteroids &amp; Mineralocorticoids</b>							
	Deflazacort 1mg tab	E	X	X			
	Deflazacort 6mg tab	E	X	X			
	Dexamethasone 4mg tab	E	X	X			
	Dexamethasone 4mg/mL inj (2mL)	V	X	X	X	X	
	Methylprednisolone 500mg inj	V	X	X			
	Prednisolone 20mg tab	E	X	X	X		



Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Prednisolone 5mg tab	V	X	X	X		
<b>15.2. Contraceptives</b>							
<b>15.2.1. Hormonal contraceptives</b>							
	Levonorgestrel 0.3mg + Ethinylloestradiol 0.03mg tab	E	X	X	X	X	
	Levonorgestrel 750µg tab	E	X	X	X		
	Norethisterone 200mg/mL inj	V	X	X	X	X	
<b>15.3. Progesterones</b>							
	Medroxyprogesterone acetate 10mg tab	E	X	X			
	Medroxyprogesterone acetate depot 150mg/1mL inj	E	X	X	X	X	
<b>15.4. Oestrogens</b>							
	Methylgometrine 200mcg/mL inj (1mL)	V	X	X	X	X	
	Conjugated oestrogen 0.625mg tab	N	X	X			
	Ethinylloestradiol 50µg tab	E	X	X	X	X	
<b>15.5. Insulin and Antidiabetics</b>							
	Glipizide 5mg tab	E	X	X	X		
	Human (soluble) insulin 40 I.U/mL (10mL)	V	X	X	X		
	Human insulin isophane 40 I.U/mL (10mL)	V	X	X	X		
	Human mixtard ( <i>neutral + isophane</i> ) 30:70 (10mL)	V	X	X	X		
	Metformin 500mg tab	E	X	X	X	X	

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Pioglitazone 15mg tab	E	X	X	X		
<b>15.6. Ovulation inducer</b>							
	Clomiphene 50mg tab	E	X	X			<i>Supplied to DH where there is a Gynaecologist</i>
<b>15.7. Medicines affecting bone metabolism</b>							
	Ibandronate 150mg tab	E	X	X			
<b>15.8. Thyroid Hormone and Antithyroid Medicines</b>							
<b>15.8.1. Thyroid Hormone</b>							
	Thyroxine 100µg tab	E	X	X	X		
<b>15.8.2. Antithyroid medicines</b>							
	Carbimazole 5mg tab	E	X	X	X		
<b>16. IMMUNOLOGICALS</b>							
<b>16.1. Immunoglobulins</b>							
	Human rabies immunoglobulin (HRIG) 500IU inj	V	X	X	X		
	Tetanus immunoglobulin (TIG) 500IU inj	V	X	X	X		
<b>16.2. Vaccines</b>							
	BCG vaccine ( <i>dry powder 1mL</i> )	V	X	X	X	X	
	DTP- Hep B - Hib vaccine ( <i>pentavalent</i> ) (0.5mL)	V	X	X	X	X	
	DTP vaccine (5mL)	E	X	X	X	X	
	Hepatitis B vaccine - rDNA (10mL)	V	X	X	X	X	

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Human papilloma vaccine	V	X	X	X	X	
	Inactivated polio vaccine	V	X	X	X	X	
	Measles, mumps and rubella vaccine (powder)	V	X	X	X	X	
	Oral polio vaccine (bOPV)	V	X	X	X	X	
	Purified vero cell rabies vaccine (PVRV)	V	X	X	X	X	For intra-dermal (ID) use only
	Tetanus and diphtheria (Td) inj (5mL)	V	X	X	X	X	
<b>17. MUSCLE RELAXANTS</b>							
	Atracurium besylate 10mg/mL inj (2.5mL)	E	X	X			Supplied to DH where there is an OT
	Baclofen 10mg tab	E	X				
	Neostigmine 0.5mg/mL inj (1mL)	V	X	X			Supplied to DH where there is an OT
	Suxamethonium 50mg/mL inj (2mL)	V	X	X			
	Vecuronium bromide 4mg/mL inj (2mL)	V	X	X			
<b>18. OPHTHALMOLOGICAL AND ENT PREPARATIONS</b>							
<b>18.1. Antiviral Agents</b>							
	Acyclovir 3% eye ointment 5g	E	X	X			
<b>18.2. Antibacterial Agents</b>							
	Chloramphenicol 0.4% eye drop (5mL)	E	X	X	X	X	
	Chloramphenicol 1% 250mg eye applicaps	E	X	X	X	X	
	Ciprofloxacin 0.3% eye/ear drop (5mL)	E	X	X	X	X	
	Moxifloxacin 0.5% eye drop (5ml)	E	X	X			

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Neomycin + Polymixin + Bacitracin eye ointment 5g	E	X	X			
	Tetracycline 1% eye ointment 5g	E	X	X	X	X	To be used in neonatal conjunctivitis
	Tobramycin 0.3% eye drop (5mL)	V	X	X			
<b>18.3. Antifungal Agents</b>							
	Fluconazole 0.3% eye drop (5mL)	E	X	X			
<b>18.4. Anti-inflammatory Agents</b>							
	Budesonide nasal spray 50mcg/puff, 200 metered dose	E	X	X			
	Ketorolac 0.4% eye drop (5mL)	E	X	X			
	Beclomethasone 0.025% + Ofloxacin 0.3% + Clotrimazole 1% ear drop (5mL)	E	X	X			
	Prednisolone acetate 1% eye drop (5mL)	V	X	X			
<b>18.5. Mast Cell Stabilizers</b>							
	Sodium cromoglycate 2% (20mL)	E	X	X			
<b>18.6. Antiglaucoma medicines</b>							
	Acetazolamide 250mg tab	E	X	X			
	Brimonidine 0.2% eye drop (5mL)	E	X				
	Dorzolamide 2% eye drop (5mL)	E	X	X			
	Pilocarpine 2% eye drop (5mL)	E	X	X			
	Timolol maleate 0.5% eye drop (5mL)	E	X	X	X		

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
<b>18.7. Mydiatics and Cycloplegics</b>							
	Atropine 1% eye ointment 5g	E	X	X	X		
	Cyclopentolate 0.5% eye drop (5mL)	E	X	X			
	Homatropine 2% eye drop (5mL)	N	X	X			
	Tropicamide 1% eye drop (5mL)	E	X	X			
	Tropicamide 0.8% + Phenylephrine 5% eye drop (5mL)	N	X	X			
<b>18.8. Antivertigo medicines</b>							
	Betahistine dihydrochloride 16mg tab	E	X	X	X		
	Cinnarizine 15mg tab	E	X	X			
<b>18.9. Miscellaneous</b>							
	Hydroxypropyl methylcellulose 2% inj ( <i>intraocular with prefilled syringe</i> )	E	X	X			
	Methylcellulose 0.3% eye drop (5mL)	E	X	X			
<b>19. OXYTOCICS AND TOCOLYTICS</b>							
<b>19.1. Oxytocics</b>							
	Methylergometrine 125 µg tab	E	X	X	X	X	
	Methylergometrine 200mcg/mL inj (1mL)	V	X	X	X	X	
	Misoprostol 100µg tab	E	X	X			<i>Supplied to DH where there is a Gynaecologist</i>
	Oxytocin 5 unit / 1mL inj	V	X	X	X	X	

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
<b>19.2. Tocolytics</b>							
	Ritodrine HCl 2mg /mL inj (5mL)	V	X				<i>Supplied to DH where there is a Gynaecologist</i>
	Ritodrine HCl 10mg tab	E	X				
<b>20. RESPIRATORY TRACT MEDICINES</b>							
<b>20.1. Bronchodilators and Inhaled Corticosteroids</b>							
	Beclometasone dipropionate metered dose inhaler (50mcg/MDI) 200 actuations	E	X	X	X		
	Caffeine citrate 20mg/ml inj (1ml)	V	X	X			
	Etofylline 84.7 + Theophylline 25.3 mg/mL (Deriphyllin) inj (2mL)	V	X	X	X		
	Fluticasone 250µg+Salmeterol 50µg metered dose inhaler 200 actuations	E	X	X			
	Ipratropium respiratory solution 0.25mg/mL	V	X	X	X		
	Salbutamol 4mg tab	E	X	X	X	X	
	Salbutamol metered dose Inhaler (100µg/MDI) 200 actuations	E	X	X	X		
	Salbutamol respiratory solution 5mg/mL (15mL)	V	X	X	X	X	
	Theophylline 69mg + Etofylline 231mg retard tab	E	X	X	X		
<b>20.2. Antitussives and Decongestants</b>							
<b>20.2.1. Antitussives</b>							

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Codeine phosphate 15mg tab	E	X	X	X		
<b>20.2.2. Decongestants</b>							
	Compound benzoin inhalation (450mL)	N	X	X	X	X	
	Oxymetazoline Nasal Drops 0.05% (10mL)	E	X	X	X		
<b>21. SOLUTIONS FOR WATER, ELECTROLYTE, ACID-BASE DISTURBANCES</b>							
<b>21.1. Oral</b>							
	Calcium polystyrene sulfonate powder 15g	E	X	X			
	Oral rehydration salt for 1L ( <i>WHO formula</i> )	V	X	X	X	X	
	Sodium bicarbonate 500mg tab	E	X	X			
<b>21.2. Parenteral</b>							
	Compound solution of sodium lactate inj (500mL)	V	X	X	X	X	
	Dextrose 10% inj (500mL)	V	X	X	X		
	Dextrose 25% inj (100mL)	E	X	X	X	X	
	Dextrose 5% inj (500mL)	V	X	X	X	X	
	Dextrose 5% sodium chloride 0.45% inj (500mL)	E	X	X			
	Dextrose 5% sodium chloride 0.9% inj (500mL)	V	X	X	X		
	Multi electrolyte inj (500mL)	E	X	X	X		
	Potassium chloride 15% inj (10mL)	V	X	X	X		
	Sodium bicarbonate 7.5 % inj (25mL)	V	X	X	X		
	Sodium chloride 0.9% inj (100mL)	E	X	X			Supplied to DH where there is an OT

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Sodium chloride 0.9% inj (500mL)	V	X	X	X	X	
<b>22. VITAMINS</b>							
	Multivitamin IV inj (10mL)	E	X	X			
	Pyridoxine ( <i>Vitamin B<sub>6</sub></i> ) 25mg tab	E	X	X	X		
	Retinol ( <i>Vitamin A</i> ) 200,000 units cap	V	X	X	X	X	
	Thiamine ( <i>Vitamin B<sub>1</sub></i> ) 100mg/mL inj (1mL)	E	X	X	X		
	Thiamine ( <i>Vitamin B<sub>1</sub></i> ) 75mg tab	E	X	X	X	X	
	Vitamin B complex 250mg/10mL inj	N	X	X	X		
	Vitamin B complex tab	E	X	X	X	X	
	Vitamin B <sub>12</sub> ( <i>mecobalamin</i> ) 1mg/mL inj	N	X	X	X		
	Vitamin C 250mg tab	E	X	X	X	X	
<b>23. MINERALS</b>							
	Calcium carbonate 500mg with Vit D3 250 IU tab	E	X	X			
	Calcium gluconate 10% inj (10 mL)	E	X	X	X		
	Calcium lactate 300mg tab	N	X	X	X	X	
	Zinc sulphate 20mg tab	E	X	X	X	X	
<b>24. PARENTERAL NUTRITION</b>							
	Amino acid solution IV inj (250mL)	V	X	X			
<b>25. MEDICINES FOR SOFT TISSUE INFLAMMATION</b>							
	Hyaluronidase 1500 IU/mL inj (1mL)	E	X	X			



Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
<b>26. CHEMICALS FOR EXTEMPORANEOUS COMPOUNDING</b>							
	Benzoic acid powder 450g	N	X	X	X	X	
	Calamine powder 450g	N	X	X	X	X	
	Chloroform spirit (450mL)	N	X	X	X		
	Coal tar solution (450mL)	N	X	X	X		
	Glycerine (450mL)	N	X	X	X		
	Iodine Crystal powder 25g	E	X	X	X		
	Magnesium sulphate powder 400g	N	X	X	X	X	
	Methyl salicylate (450mL)	N	X	X	X	X	
	Podophyllum resin 25g	N	X	X			
	Potassium chloride powder 450g	N	X	X	X	X	
	Potassium iodide crystals 450g	N	X	X	X		
	Potassium permanganate crystals 450g	N	X	X	X		
	Salicylic acid powder 450g	N	X	X	X	X	
	Sodium bicarbonate powder 450g	N	X	X	X		
	Sulphur sublime powder 450g	N	X	X	X	X	
	White soft paraffin 1kg	E	X	X	X	X	
	Zinc oxide powder 450g	N	X	X	X	X	
<b>27. MISCELLANEOUS</b>							
	Water based gel	N	X	X	X	X	
	Water for injection - Plastic (5mL)	V	X	X	X	X	

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
<b>28. MEDICINES FOR USE IN ICU</b>							
	Amiodarone 50mg/mL inj	V	X	X	X		<i>Supplied to centres where there is ECG facility</i>
	Amphotericin B 50mg/mL (liposomal) inj	V	X	X			
	Carboprost 250 µg/mL inj	V	X	X			
	Desmopressin 100 µg tab	V	X	X			
	Desmopressin 4 µg/mL inj	V	X	X			
	Dobutamine 50mg/mL inj	V	X	X			
	Esmolol HCL 10mg/mL inj	V	X	X			
	Flumazenil 500 µg/mL inj	V	X	X	X		<i>Supplied to centres where there is an ICU</i>
	Glycopyrrolate 0.2mg/mL inj	V	X	X			
	GTN transdermal patches	V	X	X			
	Human albumin 20% inj	V	X	X			
	Hypertonic saline inj 3% (500mL)	V	X	X			
	IV lipid emulsion 20% inj	V	X	X			
	Labetalol 100mg tab	V	X	X			
	Labetalol 5mg/mL inj	V	X	X			
	Lignocaine + Prilocaine gel (5g)	V	X	X			
	Mephentermine sulphate 15mg/ mL inj	V	X	X			
	Nimodipine 30mg tab	V	X	X			

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Noradrenaline 1mg/mL inj	V	X	X	X		
	Octreotide 50µg/mL inj	V	X	X			
	Omeprazole 40mg/ml inj	V	X	X			
	Propofol 1% inj	V	X	X			
	Sodium nitroprusside 50mg/vial inj	V	X	X			
	Sodium valproate 100mg/mL inj	V	X	X			
	Streptokinase 1500000 IU inj	V	X	X			
	Tissue plasminogen activator inj	V	X	X			
<b>29. MEDICINES FOR USE IN HAEMODIALYSIS</b>							
	Bi-carbonate dialysis solution with powder (10L)	V	X	X			
	Calcium carbonate with Vit. D 500mg tab	E	X	X			
	Citrosterile (5L)	E	X	X			
	Dextrose 50% inj (100mL)	E	X	X			
	Erythropoietin 2000 unit inj	V	X	X			
	Ferroject 100mg (Iron) inj	E	X	X			
	Formaldehyde/Formalin 37- 41% (500mL)	E	X	X			
	Glacial acetic acid (500mL)	E	X	X			
	Heparin 25000unit/5mL inj	V	X	X			
	Peracetic acid 4% solution (5L)	E	X	X			
	Renalin solution for dialyzer cleaning (10L)	E	X	X			
	Sodium chloride 0.9% inj (1L)	V	X	X			

Sl. No	GENERIC NAME	VEN	NRH	RRH	DH	BHU	REMARKS
	Sodium hypochloride 4% (500mL)	E	X	X			
<b>30. MEDICINES FOR USE IN CHEMOTHERAPY</b>							
	Sodium Chloride 0.9%(100mL) Ecoflac plus Polychthylene container with special packaging of rubber seal on top of bottle	E	X				
	Sodium Chloride 0.9%(500mL) Ecoflac plus Polychthylene container with special packaging of rubber seal on top of bottle	E	X				
	Sodium Chloride 0.9%(1L) Ecoflac plus Polychthylene container with special packaging of rubber seal on top of bottle	E	X				
	Dextrose 5%(250mL) Ecoflac plus Polychthylene container with special packaging of rubber seal on top of bottle	E	X				
	Dextrose 5%(500mL) Ecoflac plus Polychthylene container with special packaging of rubber seal on top of bottle	E	X				

## Essential Medicine List of Traditional Medicines

མངའ།	མནཱ་ལྷོ་རྒྱུ་གྲངས།	VEN	NTMH	RRH	DH	BHU-I	BHU-II	REMARKS
༡	ཀོ་ལྷོ་༡༣།	V	X	X	X	X	X	
༢	ལྷོ་ལྷོ་༥༥།	V	X	X	X	X	X	
༣	ལྷོ་ལྷོ་༢༥།	V	X	X	X	X	X	
༤	ལྷོ་ལྷོ་༣༥།	V	X	X	X	X	X	
༥	ལྷོ་ལྷོ་༤༥།	E	X	X	X			
༦	ལྷོ་ལྷོ་༥༥།	N	X	X	X	X	X	
༧	ལྷོ་ལྷོ་༦༥།	V	X	X	X	X	X	

མངལ།	མན་ལྗོད་ཀྱི་མ་གྲངས།	VEN	NTMH	RRH	DH	BHU- I	BHU- II	REMARKS
༩	གོ་ལུ་འཁྲུག་པོ།	E	X	X	X	X	X	
༡༠	རྒྱ་ལོ་མན་ལྗོད་པ།	E	X	X	X			
༡༡	རྒྱ་ལོ་མན་ལྗོད་པ།	V	X	X	X	X	X	
༡༢	ལྷ་གཤམ་ལྗོད་པ།	V	X	X	X	X	X	
༡༣	ལྷ་གཤམ་ལྗོད་པ།	V	X	X	X	X	X	
༡༤	ལྷ་གཤམ་ལྗོད་པ།	N	X	X	X			
༡༥	རྒྱ་ལོ་མན་ལྗོད་པ།	V	X	X	X	X	X	

མངལ།	མན་གྱི་ནུས་གྲངས།	VEN	NTMH	RRH	DH	BHU-I	BHU-II	REMARKS
༡༥	རྩ་ཟི་མིལ་ཐུ།	N	X	X	X			
༡༦	ལྷ་ས་ཐུང་།	E	X	X	X	X	X	
༡༧	ཟང་ཆེ་འཕ།	E	X	X	X	X	X	
༡༨	དུ་ཟི་ལ།	N	X	X	X	X	X	
༡༩	དུ་ལི་༡༤།	V	X	X	X	X	X	
༢༠	དུ་ལི་༡༥།	V	X	X	X	X	X	
༢༡	ཐུ་དུ་མི་འཕྱོད།	E	X	X	X	X		

མངཱ།	མན་རྒྱུ་ནུ་མ་གྲངས།	VEN	NTMH	RRH	DH	BHU-I	BHU-II	REMARKS
༢༢	བདུན་ཅི་ཡུམས།	V	X	X	X	X	X	
༢༩	ལ་མན་རྒྱུ་རྩེ་ས་བའ་ཚོམས།	V	X	X	X	X	X	
༢༧	རྫོང་ཐུ་ལ་ཟང།	E	X	X	X	X	X	
༢༥	ལྷ་རྒྱུ་མན།	E	X	X				
༢༦	མོས་དྲུག་ཀྱང་།	V	X	X	X	X	X	
༢༧	ལང་རྒྱུ་༡༥།	E	X	X	X			
༢༨	མི་མཁུ།	V	X	X	X			



མངལ།	མན་གྱི་ནུ་མ་གྲངས།	VEN	NTMH	RRH	DH	BHU- I	BHU- II	REMARKS
༢༩	ཕྱི་ཏུང་ལ་ཡ།	E	X	X	X	X	X	
༣༠	ཐོང་དམམ་ལ་ཡ།	E	X	X	X			
༣༡	འབའ་བམམ་ཉ་ལུང།	E	X	X	X			
༣༢	བྲག་ལྷན་ལ་ཡ།	V	X	X	X	X	X	
༣༣	བྲེག་ཀ་ཟ།	E	X	X	X			
༣༤	ཐུས་མས་ཡ།	E	X	X	X			
༣༥	ཐོན་པོ་ཟློས།	V	X	X	X	X	X	

མངལ།	མན་ལྗོན་མ་གྲངས།	VEN	NTMH	RRH	DH	BHU-I	BHU-II	REMARKS
༣༩	དྲུང་མོ་ཀླན་སེལ།	E	X	X	X	X	X	
༣༧	མན་པ་ལ་གཤམ་ལྗོན་མ་མོ།	N	X	X	X			
༣༤	མན་པ་ལ་བསེལ་སྒྲོལ།	E	X	X	X			
༣༩	གཙོ་མོ་༤༥།	V	X	X	X			
༤༠	གཙོ་མོ་༢༥།	E	X	X				
༤༡	ཅུ་དཀར་ལུ་ལྷུག།	V	X	X	X	X	X	
༤༢	ཞི་བྱེད་༤༥།	V	X	X	X	X	X	

ལས།	མན་གྱི་ནུས་གྲངས།	VEN	NTMH	RRH	DH	BHU- I	BHU- II	REMARKS
༤༣	ཟླ་གཤམ་བདུན་ཅི་མ།	V	X	X	X	X	X	
༤༤	ཡ་མན་བྱུགས་པ།	E	X	X	X	X	X	
༤༥	གཡའ་གྱི་ལ།	V	X	X	X			
༤༦	གཡུ་རྒྱུ་ཀླ།	E	X	X	X	X	X	
༤༧	ཕྱོད་ཀྱི་མུ།	N	X	X	X			
༤༨	ཕྱོད་ཀྱི་པ།	V	X	X	X	X	X	
༤༩	ལི་ཤི་ཀྱི་པ།	V	X	X	X	X	X	

མངཱ།	མན་ལྗོན་མ་གྲངས།	VEN	NTMH	RRH	DH	BHU-I	BHU-II	REMARKS
40	སེའ་བྱ་ཡུལ།	V	X	X	X	X	X	
41	སེའ་བྱ་ཉི་དྲུག་ལ།	V	X	X	X			
42	སེའ་བྱ་རྒྱུང་ས་གནས།	V	X	X	X	X	X	
43	སེང་ལྗོན་འཇམ་མེད།	V	X	X	X	X	X	
44	གསེར་མདོག་ཡུལ།	E	X	X	X			
45	གསེར་མདོག་འཇམ་མེད།	V	X	X	X			
46	བསམ་མཁའ་ལོ་ལྗོན་ལ།	V	X	X	X	X	X	

අංක	සත්‍යාපනය	VEN	NTMH	RRH	DH	BHU-I	BHU-II	REMARKS
48	සුන්දරිලියා	N	X	X	X			
49	ආචාර්ය	V	X	X	X	X	X	
50	ආර්ථික	E	X	X	X	X	X	
60	ආචාර්ය	V	X	X	X	X	X	
61	ආචාර්ය	V	X	X	X	X	X	
62	ආචාර්ය	V	X	X	X	X	X	
63	අධ්‍යක්ෂ	E	X	X	X	X	X	

ਅੰਕ	ਅਨੁਸ਼ਿਕ੍ਰਿਤ ਚਿਕਿਤਸਾ	VEN	NTMH	RRH	DH	BHU-I	BHU-II	REMARKS
੬੮	ਛੋਟੀ ਚਿਕਿਤਸਾ	E	X	X	X			
੬੯	ਛੋਟੀ ਚਿਕਿਤਸਾ	E	X	X	X			
੭੦	ਛੋਟੀ ਚਿਕਿਤਸਾ	E	X	X	X			
੭੧	ਛੋਟੀ ਚਿਕਿਤਸਾ	E	X	X	X			
੭੨	ਬਾਇਓ ਚਿਕਿਤਸਾ	N	X	X	X	X	X	
੭੩	ਬਾਇਓ ਚਿਕਿਤਸਾ	E	X	X	X			
੭੪	ਬਾਇਓ ਚਿਕਿਤਸਾ	V	X	X	X	X	X	

མངཱ།	མན་ཕྱིན་མ་གྲངས།	VEN	NTMH	RRH	DH	BHU-I	BHU-II	REMARKS
ལ༡	རྒྱལ་མཚན་ཀུའི།	E	X	X	X			
ལ༢	རྒྱེ་ཕྱིན་ལ།	E	X	X	X			
ལ༣	ལྷན་མེལ་ཀུའི།	V	X	X	X			
ལ༤	ལྷན་མཚན་ཀུའི།	E	X	X	X			
ལ༥	ལྷན་མཚན་ལ།	E	X	X	X			
ལ༦	མ་ལྷོ་ལ།	E	X	X	X	X	X	
ལ༧	ལྷན་མཚན་ལ།	E	X	X	X	X	X	

නං	සර්ව්විද්‍යාතර්ක	VEN	NTMH	RRH	DH	BHU-I	BHU-II	REMARKS
෧෬	කිලිනොච්චි	V	X	X	X	X	X	
෧෭	කිලිනොච්චි	V	X	X	X	X	X	
෧෮	කිලිනොච්චි	N	X	X	X			
෧෯	කිලිනොච්චි	N	X	X	X	X		
෨෦	කිලිනොච්චි	V	X	X	X	X	X	
෨෧	කිලිනොච්චි	V	X					
෨෨	කිලිනොච්චි	V	X					



མངཱ།	མན་ལྗོད་ཀྱི་མཛུགས་ལྗོད་པ།	VEN	NTMH	RRH	DH	BHU-I	BHU-II	REMARKS
༤༥	ལྷག་ཚེད་ཀྱི་མཛུགས་ལྗོད་པ།	E	X	X	X			
༤༦	ཡི་ཡི་ལིང་ཚིག་མཛུགས་ལྗོད་པ།	V	X	X	X			
༤༧	བྱུག་མན་ལྗོད་པ།	E	X	X	X	X	X	
༤༨	གསལ་ལྷག་པའི་མཛུགས་ལྗོད་པ།	V	X	X	X			
༤༩	ལྷ་ཤོག་པའི་མཛུགས་ལྗོད་པ།	E	X	X	X			
༥༠	ལྷག་ལྷག་པའི་མཛུགས་ལྗོད་པ།	E	X	X	X			
༥༡	ལྷ་ཤོག་པའི་མཛུགས་ལྗོད་པ།	E	X	X	X			

མངཱ།	མན་ཕྱིན་མ་གྲངས།	VEN	NTMH	RRH	DH	BHU-I	BHU-II	REMARKS
༩༢	རྩེ་ལོ་ཕྱ།	E	X	X	X			
༩༣	སེང་རྟེང་ཕྱ།	V	X	X	X			
༩༤	ཚོང་ཁྲི་མུལ་ཟུལ།	V	X					
༩༥	སེམས་བརྟེ་ཕྱ།	E	X					
༩༦	མཚོ་རྩམ་ལྱ།	V	X	X	X	X	X	
༩༧	རྩེ་གིང་ཕྱེམ།	E	X	X	X			
༩༨	བྱུང་ཐུང་ཕྱ།	E	X	X	X			

མངཱ།	མན་ཉེན་མ་གྲངས།	VEN	NTMH	RRH	DH	BHU- I	BHU- II	REMARKS
༩༩	གཞུང་འབྲུག་མན།	V	X	X	X			
༡༠༠	རྩི་ལྔ།	V	X	X	X			
༡༠༡	ལྷ་སེལ་གྱི་ཐང་།	V	X					
༡༠༢	རི་ལྗོ་ལྔ།	V	X					
༡༠༣	ལྷ་མན་ལྗི་ཕྱེད།	V	X					
༡༠༤	ལྷ་ཕྱོད་སེལ་འཇམ་ཕྱོད།	V	X					
༡༠༥	དུ་རྩི་གྲི་ལྔ།	V	X					

མངཱ།	མན་ལྗོངས་གྲངས།	VEN	NTMH	RRH	DH	BHU-I	BHU-II	REMARKS
༡༠༦	བཱི་བའུ་ཟང།	V	X					
༡༠༧	སློའངས།	V	X					
༡༠༨	བཏུའངས།	V	X					
༡༠༩	བཏུམ་སློེ།	V	X					
༡༡༠	ཤིང་ཀྱཱ་ཀེ།	E	X					
༡༡༡	མཚོམོ་ུཡ།	E	X	X	X			
༡༡༢	ཤ་བཏུ་སཱེ་མན།	E	X	X	X			

མངལ།	མན་ལྗོད་རྣམས་ཀྱི་མངལ།	VEN	NTMH	RRH	DH	BHU-I	BHU-II	REMARKS
༡༡༩	མདེལ་ལྗོད་རྣམས་ཀྱི་མངལ།	E	X	X	X	X	X	
༡༡༠	མཚན་ལྗོད་མངལ།	E	X	X	X	X	X	

## Index

---

### 2

- 2FDC (Isoniazid 60mg + Rifampicin 60mg) tab · 13  
 2FDC (Rifampicin 150mg + Isoniazid 75mg) tab · 13  
 2FDC (Tenofovir 300mg + Lamivudine 300mg) tab · 15  
 2FDC Paed. (Isoniazid 50mg + Rifampicin 75mg) tab · 13

---

### 3

- 3FDC (Rifampicin 150mg + Isoniazid 75mg + Ethambutol 275) tab · 13  
 3FDC (Tenofovir 300mg + Lamivudine 300mg+ Efavirenz 600mg) tab · 15  
 3FDC Paed. ( Rifampicin 75mg+Isoniazid 50 + Pyrazinamide 150) tab · 13

---

### 4

- 4FDC (Rifampicin 150mg + Isoniazid 75mg + Pyrazinamide 400mg + Ethambutol 275mg) tab · 13

---

### A

- Acetazolamide 250mg tab · 28  
 Acetylcysteine 200mg/mL inj · 8  
 Acyclovir 3% eye ointment · 21, 27  
 Acyclovir 400mg tab · 16  
 Adenosine 6mg/ml inj · 18  
 Adrenaline 1mg/mL inj · 7, 21  
 Albendazole 400mg tab · 11  
 Allopurinol 100mg tab · 7

Aluminium hydroxide 250mg + Magnesium hydroxide 400mg tab · 23

- Amikacin 250mg/mL inj · 11  
 Amino acid solution IV inj · 32  
 Amiodarone 200 mg tab · 18  
 Amiodarone 50mg/mL inj · 34  
 Amitriptylline 25mg tab · 10, 11  
 Amlodipine 5mg tab · 18, 19  
 Amoxicillin 125mg/5mL syrup · 12  
 Amoxicillin 250mg tab/cap · 12  
 Amphotericin B 50mg/mL inj · 14, 34  
 Ampicillin 500mg/vial inj · 12  
 Antihaemorrhoidal ointment · 23  
 Anti-snake venom serum (viper, cobra, krait) dry powder for inj · 8  
 Artemether 20mg + Lumefantrine 120mg · 15  
 Artemether 80mg/mL inj · 15  
 Aspirin 325mg tab · 6  
 Aspirin 75mg tab · 20  
 Atenolol 50mg tab · 18, 19  
 Atorvastatin 10mg tab · 20  
 Atracurium besylate 10mg/mL inj · 27  
 Atropine 1% eye ointment · 29  
 Atropine sulphate 1mg/mL inj · 8, 24

---

<p><b>B</b></p> <p>Baclofen 10mg tab · 27</p> <p>Barium sulphate 95% w/v oral suspension · 22</p> <p>BCG vaccine · 26</p> <p>Beclometasone dipropionate metered dose inhaler (50mcg/MDI) · 30</p> <p>Beclomethasone 0.025% + Ofloxacin 0.3% + Clotrimazole 1% ear drop · 28</p> <p>Benzathine benzylpenicillin 24 lakh units inj · 12</p> <p>Benzoic acid powder · 33</p> <p>Benzylpenicillin 3g inj · 12</p> <p>Betahistine dihydrochloride 16mg tab · 29</p> <p>Betamethasone valerate 0.1 % skin cream · 21</p> <p>Bi-carbonate dialysis solution with powder · 35</p> <p>Brimonidine 0.2% eye drop · 28</p> <p>Budesonide nasal spray 50mcg/puff · 28</p> <p>Bupivacaine (heavy) inj · 5</p> <p>Bupivacaine (plain) inj · 5</p> <hr/> <p><b>C</b></p> <p>Caffeine citrate 20mg/ml inj · 30</p> <p>Calamine powder · 33</p> <p>Calcium carbonate 500mg with Vit D3 250 IU tab · 32</p> <p>Calcium carbonate with Vit. D 500mg tab · 35</p> <p>Calcium gluconate 10% inj (10 mL) · 32</p> <p>Calcium lactate 300mg tab · 32</p> <p>Calcium polystyrene sulfonate powder · 31</p>	<p>Carbamazepine 200mg tab · 9</p> <p>Carbimazole 5mg tab · 26</p> <p>Carboprost 250 µg/mL inj · 34</p> <p>Carvedilol 3.125mg tab · 19, 20</p> <p>Cefixime 200mg tab · 11</p> <p>Cefotaxime 1g inj · 11</p> <p>Ceftriaxone 1g inj · 11</p> <p>Ceftriaxone 250mg inj · 11</p> <p>Cephalexin 250mg tab/cap · 11</p> <p>Cephazolin 500mg inj · 11</p> <p>Cetirizine 10mg tab · 7</p> <p>Charcoal activated powder 450g · 8</p> <p>Chloramphenicol 0.4% eye drop · 27</p> <p>Chloramphenicol 1% eye applicaps · 27</p> <p>Chloramphenicol 1g inj · 12</p> <p>Chloramphenicol 250mg cap · 12</p> <p>Chloroform spirit · 33</p> <p>Chloroquine 150mg tab · 7, 15</p> <p>Chlorpromazine 100mg tab · 9</p> <p>Chlorpromazine 25mg/mL inj · 9</p> <p>Ciprofloxacin 0.3% eye/ear drop · 27</p> <p>Ciprofloxacin 2mg/mL inj · 12</p> <p>Ciprofloxacin 500mg tab · 12</p> <p>Citrosterile · 35</p> <p>Clarithromycin 250mg tab · 13</p> <p>Clobazam 5mg tab · 9, 10</p>
--	---

Clobetasol propionate 0.05% w/w cream · 21  
 Clofazimine 100mg cap · 13  
 Clofazimine 50mg cap · 13  
 Clomiphene 50mg tab · 26  
 Clonazepam 0.5mg tab · 9, 10  
 Clonidine 150mcg/ml · 20  
 Clopidogrel 75mg tab · 20  
 Clotrimazole 1% oint · 14  
 Clotrimazole 1% ointment · 21  
 Clotrimazole 100mg pessary · 14  
 Cloxacillin 250mg cap · 12  
 Cloxacillin 250mg inj · 12  
 Coal tar solution · 33  
 Codeine phosphate 15mg tab · 6, 31  
 Compound benzoin inhalation · 31  
 Compound solution of sodium lactate inj · 31  
 Conjugated oestrogen 0.625mg tab · 25  
 Cotrimoxazole (Sulphamethoxazole 200mg + Trimethoprim 40mg)  
 per 5mL syrup · 12  
 Cotrimoxazole (Sulphamethoxazole 400mg+Trimethoprim 80mg)  
 tab · 12  
 Cyclopentolate 0.5% eye drop · 29  
 Cyclophosphamide 200mg inj · 16  
 Cyclophosphamide 50mg tab · 16  
 Cycloserine 250mg tab · 13  
 Cyclosporin 100mg cap (Neoral ®) · 16

Cyclosporin 25mg cap (Neoral ®) · 16  
 Cyclosporin 50mg cap (Neoral ®) · 17

---

## D

Dapsone 50mg tab · 13  
 Deflazacort 1mg tab · 24  
 Deflazacort 6mg tab · 24  
 Desmopressin 100 µg tab · 34  
 Desmopressin 4 µg/mL inj · 34  
 Dexamethasone 4mg tab · 24  
 Dexamethasone 4mg/mL inj · 24  
 Dexamethasone 4mg/mL inj · 8  
 Dextrose 5%(500mL) Ecoflac plus Polychthylene container · 36  
 Dextrose 10% inj · 31  
 Dextrose 25% inj · 31  
 Dextrose 5% inj · 31  
 Dextrose 5% sodium chloride 0.45% inj · 31  
 Dextrose 5% sodium chloride 0.9% inj · 31  
 Dextrose 5%(250mL) Ecoflac plus Polychthylene · 36  
 Dextrose 50% inj · 35  
 Diazepam 5mg tab · 10  
 Diazepam 5mg/mL inj · 9  
 Diazepam 5mg/mL inj · 10  
 Diclofenac Sodium 25mg/mL inj · 6  
 Dicyclomine 10mg (Dicycloverine) tab · 24  
 Dicyclomine 10mg/mL (Dicycloverine) inj · 24  
 Digoxin 250µg tab · 20, 21



Digoxin 250µg/mL inj · 20, 21  
 Diltazem 5mg/ml inj · 18  
 Dobutamine 50mg/mL inj · 34  
 Dopamine 200mg/5mL inj · 20  
 Dorzolamide 2% eye drop · 28  
 Doxorubicin 10mg inj · 16  
 Doxycycline 100mg tab/cap · 13  
 DTP- Hep B - Hib vaccine · 26  
 DTP vaccine · 26

---

## E

Efavirenz 600mg tab · 15  
 Enalapril 5mg tab · 18, 20  
 Enoxaparin 10mg/0.1mL inj · 17  
 Ephedrine 5mg/mL inj · 21  
 Ergotamine tartrate 1mg + Caffeine 100mg tab · 10  
 Erythromycin stearate 250mg tab · 13  
 Erythropoietin 2000 unit inj · 35  
 Esmolol HCL 10mg/mL inj · 34  
 Ethambutol 100mg tab · 14  
 Ethambutol 400mg tab · 14  
 Ethinyloestradiol 50µg tab · 25  
 Ethionamide 250mg tab · 14  
 Ethyl chloride spray · 5  
 Etofylline 84.7 + Theophylline 25.3 mg/mL inj · 30

---

## F

Fenofibrate 200mg tab · 20

Fentanyl citrate 50mcg/hr patch · 6  
 Fentanyl citrate 50mcg/mL inj · 6  
 Ferroject 100mg inj · 35  
 Ferrous sulphate 60mg + Folic acid 0.40mg tab · 17  
 Finasteride 5mg tab · 23  
 Fluconazole 0.3% eye drop · 28  
 Fluconazole 150mg tab · 14  
 Flumazenil 500 µg/mL inj · 34  
 Fluorescein 4% strips · 22  
 Fluorouracil 500mg/10mL inj · 16  
 Fluoxetine 20mg tab · 10  
 Fluphenazine decanoate 25mg/1mL inj · 9  
 Fluticasone 250µg+Salmeterol 50µg metered dose inhaler · 30  
 Folic acid 5mg tab · 17  
 Formaldehyde/Formalin 37- 41%) · 35  
 Furosemide 10mg/mL inj · 19  
 Furosemide 40mg tab · 19

---

## G

Gabapentin 300mg tab/cap · 7  
 Gadodiamide 0.5 mmol/ml inj · 22  
 Gamma-benzene hexachloride 1% · 22  
 Gentamicin 40mg/mL inj · 11  
 Glacial acetic acid · 35  
 Glipizide 5mg tab · 25  
 Glycerine · 33  
 Glycerine suppository · 24

Glycopyrrolate 0.2mg/mL inj · 34  
 Griseofulvin 250mg tab · 14  
 GTN transdermal patches · 34

---

## H

Haloperidol 5mg/mL inj · 9  
 Halothane inhalation · 5  
 Heparin 25000unit/5mL inj · 35  
 Hepatitis B vaccine - rDNA · 26  
 Homatropine 2% eye drop · 29  
 Human (soluble) insulin 40 I.U./mL · 25  
 Human albumin 20% inj · 34  
 Human insulin isophane 40 I.U./mL · 25  
 Human mixtard (neutral + isophane) 30:70 · 25  
 Human papilloma vaccine · 27  
 Human rabies immunoglobulin (HRIG) 500IU inj · 26  
 Hyaluronidase 1500 IU/mL inj · 32  
 Hydralazine 20mg/mL inj · 20  
 Hydralazine 25mg tab · 20  
 Hydrochlorothiazide 25mg tab · 19  
 Hydrocortisone 1% cream · 21  
 Hydrocortisone sodium succinate 100mg/mL inj · 8  
 Hydroxychloroquine 200mg tab · 7  
 Hydroxyethyl starch 3% · 18  
 Hydroxypropyl methylcellulose 2% inj · 29  
 Hypertonic saline inj 3% · 34

---

## I

Ibandronate 150mg tab · 26  
 Ibuprofen 400mg tab · 6  
 Inactivated polio vaccine · 27  
 Indomethacin 25mg cap · 7  
 Iodine Crystal powder · 33  
 Iodixanol 320mg inj · 22  
 Iohexol 300mg inj · 22  
 Iohexol 350mg inj · 22  
 Ipratropium respiratory solution 0.25mg/mL · 30  
 Iron Dextran 50mg elemental iron/mL inj · 17  
 Iron syrup (Elemental Fe 30mg + Folic acid 500µg) per 5mL · 17  
 Isoflurane inhalation · 5  
 Isoniazid 100mg tab · 14  
 Isoniazid 300mg tab · 14  
 Isoprenaline 2mg/mL inj · 21  
 Isosorbide dinitrate 10mg tab · 18  
 Isosorbide dinitrate 5mg sublingual tab · 18  
 IV lipid emulsion 20% inj · 34

---

## K

Kanamycin 500mg inj · 11  
 Ketamine inj · 5  
 Ketorolac 0.4% eye drop · 28

---

## L

Labetalol 100mg tab · 34  
 Labetalol 5mg/mL inj · 34

- Lactulose Solution · 24  
 Lamivudine 150mg tab · 15  
 Lamivudine 50mg/5mL syrup · 15  
 Lamotrigine 50mg tab · 9  
 Levetiracetam 500mg tab · 9  
 Levodopa 250mg + Carbidopa 25mg tab · 10  
 Levofloxacin 250mg · 14  
 Levonorgestrel 0.3mg + Ethinylloestradiol 0.03mg tab · 25  
 Levonorgestrel 750µg tab · 25  
 Lignocaine + Prilocaine gel · 34  
 Lignocaine 10% spray · 6  
 Lignocaine 2% (plain) inj · 6  
 Lignocaine 2% + Adrenaline 1  
     80000 · 5  
 Lignocaine 2% + Adrenaline 1 in 200,000 inj · 5  
 Lignocaine 2% gel · 6  
 Lignocaine 2% inj - without preservative · 6  
 Lignocaine 4% solution · 6  
 Lignocaine 5% inj · 6  
 Lignocaine 2% + Adrenaline 1 in 100,000, inj · 5  
 Lopinavir with ritonavir 200/50mg tab · 16  
 Lorazepam 1mg tab · 10  
 Losartan 25mg tab · 18
- 
- M**  
 Magnesium sulphate 50% inj · 20  
 Magnesium sulphate powder · 33  
 Mannitol 20% inj · 19  
 Measles, mumps and rubella vaccine · 27  
 Medroxyprogesterone acetate 10mg tab · 25  
 Medroxyprogesterone acetate depot 150mg/1mL inj · 25  
 Mefenamic acid 250mg tab · 7  
 Mephentermine sulphate 15mg/ mL inj · 34  
 Metformin 500mg tab · 25  
 Methotrexate 2.5mg tab · 7, 16  
 Methoxsalen 0.75% w/v topical solution · 22  
 Methyl salicylate · 33  
 Methylcellulose 0.3% eye drop · 29  
 Methyldopa 250mg tab · 20  
 Methylergometrine 125 µg tab · 29  
 Methylergometrine 200mcg/mL inj · 25, 29  
 Methylprednisolone 500mg inj · 24  
 Metoclopramide 10mg tab · 23  
 Metoclopramide 5mg/mL inj · 23  
 Metoprolol succinate 25mg tab · 18, 19, 20  
 Metronidazole 400mg tab · 14  
 Metronidazole 5mg/mL inj · 14  
 Midazolam 1mg/mL inj · 10  
 Misoprostol 100µg tab · 29  
 Morphine 10mg tab · 6  
 Morphine 15mg/mL inj · 6  
 Moxifloxacin 0.5% eye drop · 27  
 Multi electrolyte inj · 31

Multivitamin IV inj · 32  
 Mycophenolate mofetil 250mg cap · 17  
 Mycophenolate mofetil 500mg cap · 17

---

**N**

Naloxone 0.4mg/mL inj · 8  
 Neomycin + Polymixin + Bacitracin eye ointment · 28  
 Neostigmine 0.5mg/mL inj · 27  
 Nevirapine 200mg tab · 16  
 Nevirapine 50mg/5mL syrup · 16  
 Niclosamide 500mg tab · 11  
 Nifedipine 20mg tab · 19  
 Nimodipine 30mg tab · 34  
 Nitrofurantoin 100mg tab · 13  
 Nitrofurazone 0.2% cream · 21  
 Nitroglycerin 5mg/mL inj · 18  
 Nitrous oxide · 5  
 Noradrenaline 1mg/mL inj · 35  
 Norethisterone 200mg/mL inj · 25  
 Norfloxacin 400mg tab · 12  
 Nystatin 500,000 units tab · 14

---

**O**

Octreotide 50µg/mL inj · 35  
 Olanzapine 10mg tab · 9  
 Omeprazole 20mg cap · 24  
 Omeprazole 40mg/ml inj · 35  
 Ondansetron 2mg/mL inj · 23

Ondansetron 4mg tab · 23  
 Oral polio vaccine · 27  
 Oral rehydration salt for 1L · 31  
 Oral Rehydration Salt for 1L · 23  
 Oxybutynin 2.5mg tab · 23  
 Oxygen · 5  
 Oxymetazoline Nasal Drops 0.05% · 31  
 Oxytocin 5 unit / 1mL inj · 29

---

**P**

Para-aminosalicylate sodium granules 60% w/w - 4g · 14  
 Paracetamol 125mg/5mL syrup · 7  
 Paracetamol 150mg/mL inj · 7  
 Paracetamol 250mg suppository · 7  
 Paracetamol 500mg tab · 7  
 Penicillin V 250mg tab · 12  
 Pentoxifyllin 400mg tab · 20  
 Peracetic acid 4% solution · 35  
 Pethidine 50mg/mL inj · 6  
 Phenobarbitone 200mg/mL inj · 9  
 Phenobarbitone 30mg tab · 9  
 Phenylephrine 10mg/ml inj · 21  
 Phenytoin 100mg tab · 9  
 Phenytoin 50mg/mL inj · 9  
 Phytomenadione (vit. K) 10mg/mL inj · 17  
 Pilocarpine 2% eye drop · 28  
 Pioglitazone 15mg tab · 26

Podophyllum resin · 33  
 Potassium chloride 15% inj · 31  
 Potassium chloride powder · 33  
 Potassium iodide crystals · 33  
 Potassium permanganate crystals · 33  
 Pralidoxime 1g inj · 8  
 Prednisolone 20mg tab · 8, 24  
 Prednisolone 5mg tab · 8, 25  
 Prednisolone acetate 1% eye drop · 28  
 Primaquine 7.5mg tab · 15  
 Procaine benzylpenicillin 3g inj · 12  
 Promethazine hydrochloride 10mg tab · 8, 23  
 Promethazine hydrochloride 25mg/mL inj · 8, 23  
 Propofol 1% inj · 35  
 Propofol inj · 5  
 Propranolol 40mg tab · 11, 18, 19  
 Protamine sulphate 10mg/mL inj · 8  
 Purified vero cell rabies vaccine · 27  
 Pyrazinamide 500mg tab · 14  
 Pyridoxine 25mg tab · 32

---

**Q**

Quetiapine 50mg tab · 9  
 Quinine 300mg/ mL inj · 15  
 Quinine 200mg tab · 15

---

**R**

Ranitidine 150mg tab · 24

Ranitidine 25mg/mL inj · 24  
 Renalin solution for dialyzer cleaning · 35  
 Retinol 200,000 units cap · 32  
 Rifampicin 150mg tab · 14  
 Rifampicin 300mg tab · 14  
 Risperidone 2mg tab · 9  
 Ritodrine HCl 10mg tab · 30  
 Ritodrine HCl 2mg /mL inj · 30

---

**S**

Salbutamol 4mg tab · 30  
 Salbutamol metered dose Inhaler (100µg/MDI) · 30  
 Salbutamol respiratory solution 5mg/mL · 30  
 Salicylic acid powder · 33  
 Senna 15mg tab · 24  
 Silver sulphadiazine 1% cream · 21  
 Sodium amidotriazoate+ meglumin amidotriazoate 10  
 60 solution · 22  
 Sodium bicarbonate 500mg tab · 31  
 Sodium bicarbonate 7.5 % inj · 31  
 Sodium bicarbonate powder · 33  
 Sodium chloride 0.9% inj · 31, 32, 35  
 Sodium Chloride 0.9%(100mL) Ecoflac plus Polychthylene container  
 · 36  
 Sodium Chloride 0.9%(1L) Ecoflac plus Polychthylene container ·  
 36

Sodium Chloride 0.9%(500mL) Ecoflac plus Polychthylene container  
· 36

Sodium citrate powder · 23

Sodium cromoglycate 2% · 28

Sodium hypochloride 4% · 36

Sodium nitroprusside 50mg/vial inj · 35

Sodium valproate 100mg/mL inj · 35

Sodium valproate 200mg tab · 9

Spironolactone 25mg tab · 19

Streptokinase 1500000 IU inj · 35

Streptomycin 1g inj · 11

Sulphur sublime powder · 33

Suxamethonium 50mg/mL inj · 27

---

## T

Tacrolimus 1mg tab · 17

Tamsulosin 0.4mg tab · 22

Tenofovir 300mg tab · 15

Tetanus and diphtheria (Td) inj · 27

Tetanus immunoglobulin (TIG) 500IU inj · 26

Tetracycline 1% eye ointment · 28

Theophylline 69mg + Etophylline 231mg retard tab · 30

Thiamine 100mg/mL inj · 32

Thiamine 75mg tab · 32

Thiopental inj · 5

Thyroxine 100µg tab · 26

Timolol maleate 0.5% eye drop · 28

Tissue plasminogen activator inj · 35

Tobramycin 0.3% eye drop · 28

Tramadol 50mg/mL inj · 6

Tranexamic acid 250mg tab · 17

Tranexamic acid 50mg/mL inj · 17

Triamcinolone acetonide 0.1% cream · 21

Triamcinolone acetonide 40mg/mL inj · 21

Trihexyphenidyl 2mg tab · 10

Tropicamide 0.8% + Phenylephrine 5% eye drop · 29

Tropicamide 1% eye drop · 29

---

## V

Vancomycin 500mg inj · 13

Vecuronium bromide 4mg/mL inj · 27

Venlafaxine 75mg tab · 10

Verapamil 40mg tab · 18, 19

Vincristine 1mg/ml inj · 16

Vitamin B complex 250mg/10mL inj · 32

Vitamin B complex tab · 32

Vitamin B12 (mecobalamin) 1mg/mL inj · 17

Vitamin B12 1mg/mL inj · 32

Vitamin C 250mg tab · 32

---

## W

Warfarin 1mg tab · 17

Warfarin 3mg tab · 17

Warfarin 5mg tab · 17

Water based gel · 33

Water for injection - Plastic · 33

White soft paraffin · 33

---

**Z**

Zidovudine 300mg tab · 15

Zidovudine 50mg/5mL syrup · 15

Zinc oxide powder · 33

Zinc sulphate 20mg tab · 32